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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

51.5 99% BANDWIDTH
RESULT: Pass

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.8 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass

5.1.9 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up

Appendix B: Test Results of Wi-Fi 802.11b/g/n of Conducted Testing

Appendix C: Test Results of Wi-Fi 802.11b/g/n of Radiated Testing

2 Test Sites

2.1 Test Facilities

Shenzhen Huatongwei International Insp. Co., Ltd.

Bldg3, Hongfa Hi-tech Industrial Park, Genyu Road, Shenzhen, China

FCC Registration No.: 317478
Test site Industry Canada No.: 5377B

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Shenzhen Huatongwei International Insp. Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
ipec"um Kysight N9030A ATO-67098 18.07.2017
nalyzer
Spurious Emission, Below 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Test Receiver R&S ESCI 101247 30.10.2017
Rod Ant R&S HFH2-26 A0805563 03.07.2017
Vira-Broadband | scrwaRZBECK VULB9163 538 07.11.2017
Pre-amplifer SCHWARZBECK BBV 9743 9743-0022 30.10.2017
Turntable Maturo Germany TT2.0-1T N/A N/A
Antenna Mast Maturo Germany CAM-4.0-P-12 N/A N/A
Spurious Emission, Above 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
U'"iﬁ{gﬁg:a”d SCHWARZBECK VULB9163 546 07.11.2017
Double-Ridged-
Waveguide Horn SCHWARZBECK 9120D 1011 07.11.2017
Antenna
Spectrum Analyzer R&S FSP40 100597 30.10.2017
Pre-amplifer SCHWARZBECK BBV 9743 9743-0022 30.10.2017
E:g:g,‘%‘ﬁ?:r SCHWARZBECK BBV 9718 9718-248 30.10.2017
Turntable Maturo Germany TT2.0-1T N/A N/A
Antenna Mast Maturo Germany CAM-4.0-P-12 N/A N/A
Conducted Emission on AC Mains
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Test Receiver R&S ESCI 101247 30.10.2017
Artificial Mains SCHWARZBECK NNLK 8121 573 30.10.2017
Pulse Limiter R&S ESH3-22 101488 30.10.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Item Extended Uncertainty
Conducted Emission +3.39dB
Radiated Emission (30-1000MHz) Field strength (dBuV/m) | U=4.24dB, k=2, 0=95%
Radiated Emission (above 1000MHz) | Field strength (dBuV/m) | U=5.16dB, k=2, 6=95%
Radio Spectrum +0.57 dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B & C of

this report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen)
file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Huatongwei International Insp. Co., Ltd. Test facility located at Bldg3, Hongfa Hi-tech
Industrial Park, Genyu Road, Shenzhen, China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a Smart Nursery Humidifier+ device, it supports Wi-Fi 802.11 b/g/n wireless technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment Smart Nursery Humidifier+

Type Designation MBP83SN

Trade Mark motorola

FCCID VLJ-MBP83SN

IC /HVIN 4522A-MBP83SN / MBP83SN
Operating Temperature Range -10°C ~ +50 °C

Operating Voltage DC 24.0V 1.5A input via AC/DC adapter
Testing Voltage AC 120V, 60Hz

AC/DC Adapter Model: BLI36W240150P-U

Input: AC 100-240V~50/60Hz 1.2A
Output: DC 24.0V~1.5A

Technical Specification of Wi-Fi 802.11 b/g/n

Operating Frequency 2412 - 2462 MHz for 802.11b/g/n(HT20)
2422 - 2452 MHz for 802.11n(HT40)
Type of Modulation DSSS(DBPSK/DQPSK/CCK)
OFDM(BPSK/QPSK/16QAM/64QAM)
Data Rate 1/2/5.5/11 Mbps for 802.11b

6/9/12/18/24/36/48/54 Mbps for 802.11g
MCSO0 ~ MCS7 Mbps for 802.11n

Channel Number 11 channels for 802.11b/g/n(HT20)
7 channels for 802.11n(HT40)

Channel Separation 5 MHz

Antenna Type Integral Antenna

Gain 0 dBi
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Table 3: RF Channel and Frequency of Wi-Fi 802.11 b/g/n

802.11 b/g/n(HT20) 802.11 n(HT40)
RF Channel
Frequency (MHz) Frequency (MHz)
01 2412 /
02 2417 /
03 2422 2422
04 2427 2427
05 2432 2432
06 2437 2437
07 2442 2442
08 2447 2447
09 2452 2452
10 2457 /
11 2462 /

Test frequencies are lowest channel: 2412 MHz, middle channel: 2437 MHz and highest channel: 2462
MHz for 802.11b/g/n(HT20)

Test frequencies are lowest channel: 2422 MHz, middle channel: 2437 MHz and highest channel: 2452
MHz for 802.11n(HT40)

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi transmitting mode
1. Low channel
2. Middle channel
3. High channel
B. On, Wi-Fi connecting mode
On, Humidifying mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Photo Document
- Block Diagram - Schematics
- FCC/IC Label and Location Info - User Manual

- Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 and ANSI C63.4: 2014.

According to clause 3.1, all tests were performed on model MBP83SN in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Rating

Laptop DELL Laititude E6420 N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN
A
i i

Testreceive — I

|
Ground plane

o090
OOOI‘.

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is 0 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to following test result.

Pass

FCC Part 15.247(b)(3)
RSS-247 Clause 5.4(4)
ANSI C63.10: 2013

< 1.0 Watts

Shielded Room

22.09.2016

AC 120V, 60Hz

A

Low / Middle / High
25°C

56 %

101 kPa

Table 5: Test Result of Maximum Peak Conducted Output Power

Test Mode Data Rate A EE] Measured Power Limit
(MHz) dBm 3W
2412 15.56 0.03597
802.11b 1 Mbps 2437 15.63 0.03656
2462 15.25 0.03350
2412 14.23 0.02649
802.11g 6 Mbps 2437 14.70 0.02951
2462 14.31 0.02698
2412 13.85 0.02427 < 1W(30dBm)
Ezazéé)” MCSO0 Mbps 2437 13.63 0.02307
2462 13.79 0.02393
2422 13.28 0.02128
Ezazﬁllé)” MCSO0 Mbps 2437 13.28 0.02128
2452 13.28 0.02128
Maximum Measured Value 15.63 0.03656
Note: The cable loss is taken into account in results.

For the measurement records, refer to the appendix B.
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5.1.3 Conducted Power Spectral Density

RESULT: Pass

Test Specification
Test standard FCC Part 15.247(e)
RSS-247 Clause 5.2(2)
Basic standard ANSI C63.10: 2013
Limits : 8dBm/3kHz

Kind of test site Shielded Room

Test Setup

Date of testing 22.09.2016

Input voltage AC 120V, 60Hz
Operation mode A

Test channel Low / Middle / High
Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure 101 kPa

For details refer to following test result.

Table 6: Test Result of Power Spectral Density

Frequenc Measured Peak Power
Test Mode Data Rate (ﬁ/le) y Spectral Density
(dBm/3KHz)

2412 -8.931
802.11b 1 Mbps 2437 -8.790
2462 -9.050
2412 -13.982
802.11g 6 Mbps 2437 -12.969
2462 -13.305
2412 -14.733

802.11n
(HT20) MCSO0 Mbps 2437 -14.918
2462 -14.777
2422 -18.111

802.11n
(HT40) MCSO0 Mbps 2437 -17.851
2452 -17.935
Maximum Measured Value -8.790

Note: The cable loss 0.3 dB is taken into account in results.

For the measurement records, refer to the appendix B.
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5.1.4 6dB Bandwidth

RESULT:

Test Specification

Test standard

Basic standard

Limits

Kind of test site

Pass

FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(1)
ANSI C63.10: 2013

> 500 KHz

Shielded Room

Test Setup
Date of testing 22.09.2016
Input voltage AC 120V, 60Hz
Operation mode A
Test channel Low / Middle / High
Ambient temperature 25°C
Relative humidity 56 %
Atmospheric pressure 101 kPa
For details refer to following test result.
Table 7: Test Result of 6dB Bandwidth
Test Mode Data Rate Fr?&ﬁzr;cy el g\/?ﬂg)wmth (LI!ITZI;
2412 8.768
802.11b 1 Mbps 2437 8.744
2462 8.753
2412 16.450
802.11g 6 Mbps 2437 16.450
2462 16.450
2412 17.590 > 500
8(&2_&(1);1 MCSO0 Mbps 2437 17.570
2462 17.580
2422 35.790
8(E|2.|.111(1))n MCSO0 Mbps 2437 35.790
2452 35.790
Minimum Measured Value 8.744

For the measurement records, refer to the appendix B.
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5.1.5 99% Bandwidth

RESULT: Pass

Test Specification

Test standard : RSS-Gen Clause 6.6
Basic standard : ANSI C63.10: 2013
Kind of test site . Shielded Room
Test Setup

Date of testing : 22.09.2016

Input voltage : AC 120V, 60Hz
Operation mode A

Test channel . Low/ Middle / High
Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure : 101 kPa

For details refer to following test result.

Table 8: Test Result of 99% Bandwidth

Test Mode Data Rate Fr?&ﬁzr;cy B ?Jﬂgy'dth (LI!ITZI;

2412 13.426
802.11b 1 Mbps 2437 13.436
2462 13.415
2412 16.446
802.11g 6 Mbps 2437 16.448
2462 16.446

2412 17.591 /
Ezazéé)” MCSO0 Mbps 2437 17.590
2462 17.590
2422 36.072
8(0H%I.i(1);] MCSO0 Mbps 2437 36.070
2452 36.078
Maximum Measured Value 36.078

For the measurement records, refer to the appendix B.




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50066659 001 Seite 17 von 23
Test Report No. Page 17 of 23

5.1.6 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5

Basic standard : ANSI C63.10: 2013

Limits : 20dB (below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power);

Kind of test site :  Shielded Room

Test Setup

Date of testing : 22.09.2016

Input voltage . AC 120V, 60Hz

Operation mode A

Test channel : Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and
compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.7 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 4 & Table 5

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing . Refer to test result

Input voltage . AC 120V, 60Hz

Operation mode A

Test channel :  Low/ Middle / High

Ambient temperature 1 24°C

Relative humidity T 48%

Atmospheric pressure . 101 kPa

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix C.
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5.1.8 Conducted Emission on AC Mains

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Clause 8.8 & ICES-003

ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Table 3 & ICES-003 Table 2
Shielded Room

Refer to test result
AC 120V, 60Hz
B,C

Not connected

24 °C

53 %

101 kPa

For the measurement records, refer to the appendix C.
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5.1.9 Radiated Emission

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Classification

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.109(a)
ICES-003

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)
ICES-003 Table 5 & Table 7
3m Semi-anechoic Chamber

Refer to test result
AC 120V, 60Hz

C

Not connected

24 °C

48 %

101 kPa

For the measurement records, refer to the appendix C.

Pass
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Pass

Test Specification

Test standard . CFR47 FCC Part 2: Section 2.1091
CFR47 FCC Part 1: Section 1.1310
FCC KDB Publication 447498 v06
FCC KDB Publication 865664 D02 v01r02
OET Bulletin 65 (Edition 97-01)
RSS-102 Issue 5 March 2015

» FCCrequirements

FCC requirement: Systems operating under the provisions of this section shall be operated in a manner
that ensures that the public is not exposed to radio frequency energy level in excess limit for maximum
permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this device has
been defined as a mobile device whereby a distance of 20cm normally can be maintained between the user
and the device.

MPE Calculation Method according to OET Bulletin 65
Power Density: Smwiem?= PG/41TTR? or EIRP/4TTR?

Where:

S = power density (mW/cm?)

P = power input to the antenna (mwW)

G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna (cm)

The nominal maximum conducted output power specified:
802.11b/g/n: 16.00 dBm

From the peak RF output power, the minimum mobile separation distance, d=20 cm, as well as the antenna
gain (Max. 0.0 dBi for 802.11b/g/n), the RF power density can be calculated as below:

For 802.11b/g/n: Smwiem?= PG/4TTR? = 0.013 mW/cm?

Limits for Maximum Permissible Exposure (MPE) according to FCC Part 1.1310:
1.0 mW/cm?
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» IC requirements: The EUT shall comply with the requirement of RSS-102 section 2.5.2.

Exemption from Routine Evaluation Limits — RF Exposure Evaluation

RF exposure evaluation is required if the separation distance between the user and/or bystander and the
device’s radiating element is greater than 20 cm, except when the device operates as follows:

at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the
device is equal to or less than 1.31 x 102 f0-6834 W (adjusted for tune-up tolerance), where f is in MHz;

¢ RF exposure evaluation exempted power for 802.11b/g/n: 2.684 W

The nominal maximum conducted output power specified:

802.11b/g/n: 16.00 dBm

Antenna Gain: 0.0 dBi for 802.11b/g/n

The Max. e.i.r.p. for 802.11b/g/n = 18.00 dBm = 0.063 W is less than the RF exposure evaluation exempted
power. So RF exposure evaluation is not required.

“RF Radiation Exposure Statement Caution: This Transmitter must be installed to provide a
separation distance of at least 20 cm from all persons.”
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7 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix B.1: Maximum Peak Conducted Output Power

Wi-Fi 802.11 b mode, 1 Mbps
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Wi-Fi 802.11 g mode, 6 Mbps




Produkte
Products

Appendix B
50066659 001
Page 4 of 35

A TUVRheinland®




Produkte
Products

Appendix B
50066659 001
Page 5 of 35

A TUVRheinland®

Wi-Fi 802.11 n(HT20) mode, MCSO Mbps
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Wi-Fi 802.11 n(HT40) mode, MCSO Mbps




Produkte
Products

Appendix B
50066659 001
Page 7 of 35

A TUVRheinland®




Appendix B
Produkte 50066659 001
Products Page 8 of 35

A TUVRheinland®

Appendix B.2: Conducted Power Spectral Density

Wi-Fi 802.11 b mode, 1 Mbps
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Wi-Fi 802.11 g mode, 6 Mbps
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Wi-Fi 802.11 n(HT20) mode, MCSO Mbps
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Wi-Fi 802.11 n(HT40) mode, MCSO Mbps
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Appendix B.3: 6dB Bandwidth & 99% Bandwidth

Wi-Fi 802.11 b mode, 1 Mbps
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Wi-Fi 802.11 g mode, 6 Mbps
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Wi-Fi 802.11 n(HT20) mode, MCSO Mbps
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Wi-Fi 802.11 n(HT40) mode, MCSO Mbps
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Appendix B.4: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

Wi-Fi 802.11 b mode, 1 Mbps
Low Channel
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High Channel
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Wi-Fi 802.11 g mode, 6 Mbps
Low Channel




Produkte
Products

Appendix B
50066659 001
Page 24 of 35

A TUVRheinland®

Middle Channel




Appendix B é TUVRheinland®

Produkte 50066659 001
Products Page 25 of 35

High Channel
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Wi-Fi 802.11 n(HT20) mode, MCSO Mbps
Low Channel
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Wi-Fi 802.11 n(HT40) mode, MCSO Mbps
Low Channel
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Wi-Fi 802.11 b mode, Band Edge
Low Channel

High Channel
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Wi-Fi 802.11 g mode, Band Edge
Low Channel

High Channel
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Wi-Fi 802.11 n(HT20) mode, Band Edge
Low Channel

High Channel
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Low Channel

High Channel
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and above 18GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz

to 18GHz were reported.

Appendix C.1: Test Results of Radiated Spurious Emissions
Wi-Fi 802.11 b mode, 1 Mbps
Low channel
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0
'20 1

G 26 36 46 5666 8G 106 26,56
S

Manufacturer:
Operating Condition: B MODE-HIGH Channel

Test Site: Shenzhen Huatongwel International Co., Ltd
Operat
Tast Specification: HOR

Comment

MEASUREMENT RESULT: "result3"

2016/12/14 07:4%nm

Fregquency Level PE Limit AV Level &Y Limit
GHz dEm dBpv/m dEpV/m dEpV/m
6.49968000 56,13 74,00 43,33 54,00
13.7854000 55.84 74.00 43.55 54,00
16.1923000 56.05 74.00 43.98 54,00

2016/12/14 07:58nm
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A TUVRheinland®

Marker: 16.178356713 GHz 55.43 dBpVim

Level [dBpV/m]
120

100

80

60

40—

20

0

-20
26 equsnoyfiy 96196

26.5

GJ

_EE b R R

EUT MBEE3ISH

B MOCDE-HIGH Channel
Huatongwel International Co.,

'wq Ccnd_Licn:

e Shenzhen

fication: VER

Comment :

MEASUREMENT RESULT: "result3"
2016712714 Q7:49nm
Freguency Level PK Limit AV Level AV Limit
GHz dBm dBpv/m dBEpY/m dABpY/m
6.4325000 55.74 74,00 43,41 54,04
14,.5%312000 54,86 T4.00 43,28 54,00
15.1783000 55.43 74.00 44.52 S4.00

2016/12/14 07:5%nm

Ltd
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Produkte 50066659 001
Products Page 14 of 65

A TUVRheinland®

Wi-Fi 802.11 g mode, 6 Mbps
Low channel

ME

Channel

St tongwei In Co., Ltd
ication: HOR

M arker : 241, 883768 M H=z 33. 26 dBY# /' m
Level [ dBEE / m ]
a0
70
60
50
40
ao
20
10

a H : R H H H : R

30M SOM T OR TOOM Z00/M S00R SO0OM YOOM 1

Frequency | Hz]

—M ES 16- 15848 H&
—LI M FCC CIlB F Q P/ AV FCC ChssB, fed strengtlh

MEASUREMENT RESULT: "QuasiPeak"
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Appendix C
50066659 001
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A TUVRheinland®

Operati

Test

S
Operator:

Tast ecification:
Comment :

M arker :

Level [ dBEE /' m ]
20

ng Condition: G MODE-LOW
Shenzhen Hy

Channel
tongwel I

Ltd

nternaticnal Co.,

VER

53. 326653 M H=z 37.3 dJdBEg / m

TO

60 i

50

3o

20

?%

i i 4

T T - P

O™ 5

[T [T SpR—

ZO00OM
[ Hz]

oomM
Freguency

S00R

500M

TOORM 1

n

16- 15848 V6
FCC ClB F Q

P AN FCC ChssB, faH

slrangl h

MEASUREMENT RESULT:

"QuasiPeak"
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A TUVRheinland®

Marker: 15.244488978 GHz 53.84 dBuV/m
Level [dBuV/m]
120
100
80
60 — — - o™ e
S | B A——_——
20
0
-20
1G 2G q‘—c;-'aquénGry ?'?7156 8G 10G 26.5G
= B0
EUT: MBFPBISN
Manufacturer:
Operating Condition: & MODE-LOW Channel
Teat Site: Shenzhen Huatongweil International Co., Ltd

Operator:

Test Specification: HOR
Comment:
MEASUREMENT RESULT: "result3”

2016412714 07:49%nm

Fregquency Level PK Limit AV Level AV Limit
GHz dBm dBRuVSm dEpV/m dEpVSm
6.6874000 55.13 T74.00 42,87 54.04
13.4808000 54.29 F4.00 44,97 54.00
15.2449000 53.84 T4.00 44,41 54.00

2016/12/14 08:13nm
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A TUVRheinland®

Marker: 15.729458918 GHz 53.37 dBuV/m
Level [dBuV/m]
120
100
80
60 IS S| WU S v A A -auunu::
20
0
-20
1G 2G %ﬂqllégw ?&7]66 8G 10G 26.5G
ST
—  Con % ¢
EUT: MBPBIEN

Manufacturer:
Operating Condition:
Test Site:

& MODE-LOW
Shenzhen

Channel
Huatongwei International Co., Ltd

Operator:

Test Specification: VER

Comment:

MEASUREMENT RESULT: "result3"

2016412714 07:4%nm
Freguency Level PK Limit AV Lewel AV Limit

GHz dBm dBpV,/m dBEpYSm dBpY ./ m

§.2425000 53.87 T4.00 4z .58
13.5250000 55.36 T4.00 14.63
15.729400C 54,37 F4.00 4338

2016/12/14 08:15nm
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A TUVRheinland®

Middle channel

MEP

Condition:

G MODE-MID Channel

Test 8 : Shenzhen Huatongwei Internaticnal Co., Ltd
Operator:
Test Specification: HOR
Comment :
M arker : 234. 108216 M H=z 35. 37 dBg /' m
Level [ dBEE /' m ]
a0 H
70
60 i
50
40 :
30 i
L s T DO SO0 ;
R T sem— Jossunsssafosnansodssssifusssagoussadsssnsssnisiss
a H : R H H H : R
30M SO0M TOR TOORM 2008 300M 500MM FOOR 7
Frequency | Hz]
—M ES 16- 15848 H7
—LI M FCC CIlB F Q P/ AV FCC ChssB, I ieH

slrenglh

MEASUREMENT RESULT: "QuasiPeak"

Frequency
MH=z
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A TUVRheinland®

MEP

Condition: G MODE-MID Channel
. Shenzhen Huatongwel Internaticnal Co., Ltd

Operator:
Test Specification:
Comment :

M arker : 53. 326653

Level [ dBEE /' m ]
20

M H= 35. 29 dBg# /' m

TO

60

50

3o

20

O™ SE-JM ?'E-)M :IODM Z00M S00R

Frequency [ Hz]

SD-DM TOORM 1

16- 15848 W7

—LI M FCC CIlB F Q P/ AV

FCC ChssB,

fed slLrenglh

MEASUREMENT RESULT: "QuasiPeak"

Freq

ency

MHz
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A TUVRheinland®

Marker:

1 GHz

48.18 dBuV/m

Level [dBuV/m]
120

100

80

60 ]

L 11 E—
20

0

-20

26 %‘—"?ﬂqué}gry ?&7]66

8G 10G

26.5G

=S

EUT:
Manufacturer:
Operating Condition:
Test si

Operator:
Test Specification:
Comment:

MEASUREMENT RESULT:

2016712712 07:42nm

Fregquency Level
MHz dBm
€232.5000 50.41
14581.1000 50.21
28659, 2000 49,32

20le/1z2/12 07:47nm

ite: Shenzhen

MBPH3ISH

& MODE-MID Channel

Huatongwei International Co., Ltd
HOER
"result3"”
FE Limit AV Level AV Limit
dBpV,/m dBEpYSm dBpY ./ m
T4. 00 40,45
T4.00 12.749
T4.00 41.23
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A TUVRheinland®

Marker: 1 GHz 46.45 dBuV/m

Level [dBuV/m]

120

100

80

60 - "

E— v Mﬁ:ﬁq==:==ku;,»uwuﬁm
T 1 S S | S S ——
20
0
-20
1G 2G %ﬂqnjéﬁry ?&7]66 8G 10G 26.5G
— - MEV
- \ij

=l Bk
EUT: MBEH3IEN
Manufacturer:
Operating Condition: & MODE-MID Channel
Tast te: Shenzhen Huatongwei International Co., Ltd
Operator:
Test Specification: VER

Comment:

MEASUREMENT RESULT: "result3"

2016412712 07:42nm
Freguency Level PK Limit AV Lewel AV Limit

MHz dBm dBpV,/m dBEpYSm dBpY ./ m

G265.0500 49,66 74,00 40,85
14525.1000 19,64 74.00 11.72
28E50.2000 50.31 T4.00 4132

2016412712 07:50nm




Produkte
Products

Appendix C
50066659 001
Page 22 of 65

A TUVRheinland®

High channel

Test | =
Operator:
Tast ecification:

Co., Ltd

HOR

M arker : 236. 052104 M H=z 33. 98 dJdB# /m

Level [ dBEE /' m ]

a0

.o JC TSR SYSPSN TRRN SN SUS TP S SO N S PN IS SN S -
60
50 I'
40
a0
20

10

a H i HEE i H H H i H

30M SO0M TOR TOORM 2008 300M 500MM FOOR 7
Frequency | Hz]

—MmM ES 16- 15848 HS5
—VLI M FCC Il B F Q P/ AV FCC ChssB, fed strengtlh
MEASUREMENT RESULT: "QuasiPeak"

Frequency Lewvel Limit

MHz  dBpV/m dBp¥/m
30.000000 27,81 40,0
24.03
12,41
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Produkte 50066659 001
Products Page 23 of 65

MEP

Condition: G MODE-HIGH n

Shenzhen Huatongwel

Co,, Ltd

Operator:
Test Specification:
Comment :

M arker : 53. 326653 M H=z 36. 27 dBg# /' m

Level [ dBEE /' m ]
20

TO

60

50

3o

20

O R SE-JM ?'E-)M :IODM Z00M
Freguency [ Hz]

S00R SD-DM TOORM 1

—M ES 16- 15848 V5
—LI M FCC CIlB F Q P/ AV

FCC ChssB, fed slLrenglh

MEASUREMENT RESULT: "QuasiPeak"

Freq

ancy L
MHz d
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A TUVRheinland®

Marker: 14.891783567 GHz 55.86 dBuV/m
Level [dBuV/m]
120
100
80
60 =7 ety
(TR PR SR Sy A, o
40 [ R ——— o
20
0
-20
1G 2G q__ﬂ;_»ﬂq“égry ?'%JSG 8G 10G 26.5G
=Eha Hia
EUT: MBPB3SN
Manufacturer:
Operating Condition: & MODE-HIGH Channel
Teat Site: Shenzhen Huatongwei International Co., Ltd

Operator:
Test Specification: HOR
Comment:

MEASUREMENT RESULT: "result3"

2016412714 07:49%nm

Fregquency Level PK Limit AV Level AV Limit
GHz dBm dBRuVSm dEpV/m dEpVSm
6.6633000 74.00 42,13 54,040
13.503000C F4.00 44,36 54.00
14.8918000 T4.00 44,27 54.00

2016/12/14 08:03nm
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A TUVRheinland®

Marker: 16.346693387 GHz 53.28 dBpV/im

Level [dBuV/m]
120

100

80

60 s

40 [ T

20

0

-20
1 26 36, 4G 566G 8G 10G

26.5G

S

EUT: MBPB3SN

Manufacturer:

Operating Condition: & MODE-HIGH Channel

Teat Site: Shenzhen Huatongweil International Co.
Operator:

Test Specification: VER

Comment:

MEASUREMENT RESULT: "result3"

2016412714 07:49%nm

Fregquency Level PK Limit AV Level AV Limit
GHz dBm dBRuVSm dEpV/m dEpVSm
54.61 74.00 42.32 54.04
53.49 F4.00 44.51 54.00
16.3467000 53.28 T4.00 44,27 54.00

2016/12/14 08:0Znm




Appendix C A TUVRheinland®

Produkte 50066659 001
Products Page 26 of 65

Wi-Fi 802.11 n(HT20) mode, MCSO Mbps
Low channel

ME

Condition: MZ0 MODE<LOW Channel

Shenzhen Huatongwei Co., Ltd
ication: HOR
M arker : 237. 995992 M H=z 32. 75 dBg /' m
Level [ dBEE / m ]
a0
.o JC TSR SYSPSN TRRN SN SUS TP S SO N S PN IS SN S -
60
50 {
40
ao
L= 3o T DO SO0 b= . - UOUOUN SURUIS SN 0 hevk o SAOUDUSPNI S0 5.4/ ONEUOUR- SUOUOOOSI- SRS OPON
10
a : H : R H H i H : R
30M SOM T OR TOOM Z00/M S00R SO0OM YOOM 1
Frequency | Hz]
—M ES 16- 15848 Ha
—LI M FCC CIlB F Q P/ AV FCC ChssB, fed strengtlh

MEASUREMENT RESULT: "QuasiPeak"

5.98

30.45
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Produkte 50066659 001
Products Page 27 of 65

MEP

Condition: N2

) MODE-LOW Channel
Shenzhen Huatongwel Internaticnal Co Ltd

Co.,

Operator:
Test Specification:
Comment :

M arker : 53. 326653 M H=z 36. 18 dBg#& /' m
Level [ dBEE /' m ]
20
o T R S
60 b
B0 Aot
40
ao
20
ST T YT SO
o : H : R H H H H : HEE
O R SOM TOM TOO0OM Z00M 300R S500M VOOM 1
Fraeguency [ Hz]
—MmM ES 16- 15848 W8
—VLI M FCC Gl B F Q P/fAV FCC ChssB, fed strenglh

MEASUREMENT RESULT: "QuasiPeak"

i3.1a
28,84
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A TUVRheinland®

Marker: 15.420841683 GHz 53.59 dBpV/im
Level [dBuV/m]
120
100
80
60
SV DU | U ——— = F*W"“'W _
-0 J i S | M A i
20
0
-20
1G 2G % 4(5(“\.r .ﬁﬁ;?lﬁG 8G 10G 26.50
— W Rt H
p— Al
=

EUT: MBPH3ISH

Manufacturer:

Operating Condition:
Tast
Operator:

Test Specification:
Comment:
MEASUREMENT RESULT:
2016412714 07:4%nm
Fregquency Level
GHz dBm
6.2785000 53.59%
13.5250000 53.80
15.4208000 53.59

2016/12/14 08:1%0m

Site: Shenzhen

N2{ MODE-LOW Channel

HOR

"result3"”

PE Limit
dBpV/m

4,

R |

=R=-N=}

==

4.

Huatongwei International Co., Ltd

AV Level AV Limit
dBpY ./ m
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A TUVRheinland®

Marker: 16.368737475 GHz 53.54 dBpVim
Level [dBuV/m]
120
100
80
60 -
PSSR W " o ey A i o g S e sV
o g, o
G [mm————
20
0
-20
1G 2G % 4GN lﬁ%lﬁG 8G 10G 26.50
p— W F'G A
j— AV WV
=HRal U
EUT: MBEHISN
Manufacturer:
Operating Condition: N2{ MODE-LOW Channel
Test Site: Shenzhen Huatongwei International Co., Ltd

Operator:
Test Specification: VER
Comment:

MEASUREMENT RESULT: "result3"

2016/12/14 07:4%mm
Fregquency Level PK Limit AV Level AV Limit

GHz dBm dBRuVSm dEpV/m dEpVSm
6.2785000 .85 74.00 42.11 54,040
13.54710400 .96 F4.00 44,18 54.00
16.3687000 54.54 4.00 44,21 54.00

2016/12/14 08:17nm
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A TUVRheinland®

50066659 001
Page 30 of 65

Middle channel

M

g Condition: N2Z0 MODE-MI
Test & = Shenzhen H
Operator:
Test ecification: HOR
Lomm
M arker : 247. 715

Level [ dBEE /' m ]

5 31

I Channel
ongwe

M H=z

Ltd

Lo,

32. 92 dBg /' m

a0

70

60

50

40

3o

20

TORM

O R

Z00M

S00M 5000 FOORM 1

SOM 10

Fregquency

[ Hz]

PioAN

FCC ChssB, feH strengtlh

—MmM ES 16- 15848 H9
—VLI M FCC Ccil B F Q
MEASUREMENT RESULT: "QuasiPeak"
Frequency Level Limit
MHz  dBpV/m
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Produkte 50066659 001
Products Page 31 of 65

Operati

Test

ng Condition: NZ0 MODE-MID Channel
e Shenzhen Huatongwel Internaticnal Co., Ltd

Operator:
Test ecification: WVER
Comment :

M arker : 53. 326653 M H=z 36. 62 dBg# /' m

Level [ dBEE /' m ]
20

7O

60 i

50

i I
i i I

20

T Y R P

Y [T S

oomM Z00M 300R S500M VOOM 1
Freguency [ Hz]

O™ 5

5848 W9
ClB F Q P/ AV FCC ChssB, fed strenglh

-
=2
na
oo
a

MEASUREMENT RESULT: "QuasiPeak"

in, 100
54, 650000
112,870000
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Produkte 50066659 001
Products Page 32 of 65

Marker: 15.112224449 GHz 53.78 dBpVim
Level [dBuV/m]
120
100
80
FA) -
60 i e e .
IR i
4 e A S
20
0
ETe) 2G 36 4G 5G 6G  8G 10G 26.50
requency [Hz]
EUT: MBEHISN
Manufacturer:
Operating Condition: N2{ MODE-MID Channel
Test Site: Shenzhen Huatongwei International Co., Ltd
Operator:
Test Specification: HOR
Comment:
MEASUREMENT RESULT: "result3"
2016412714 07:4%mm
Freguency Level PK Limit AV Lewel AV Limit
GHz dBm dBpV,/m dBEpYSm dBpY ./ m
§.2305000 54,24 T4.00 42.57
13.4809000 53.86 T4.00 44,27
15.1122000 53.78 T4.00 43.99

2016/12/14 08:2%nm
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A TUVRheinland®

Marker: 16.280561122 GHz 54.68 dBpVim
Level [dBuV/m]
120
100
80
O = s
FPp— o
4 [ A L
20
0
ETe) 2G 36 4G 5G 6G  8G 10G 26.50
requency [Hz]
Egﬂéiisﬁéw SBB%E/ pRYY
EUT: MBEHISN
Manufacturer:
Operating Condition: N2{ MODE-MID Channel
Test Site: Shenzhen Huatongwei International Co., Ltd
Operator:
Test Specification: VER
Comment:
MEASUREMENT RESULT: "result3"
2016412714 07:4%mm
Freguency Level PK Limit AV Lewel AV Limit
GHz dBm dBpV/ o dBEpYSm dBpY ./ m
§.2305000 54,24 T4.00 42.57 54,040
13.5%471000 53.60 T4.00 43.93
16.2816000 54,68 T4.00 44,31
2016/12/14 08:28nm
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A TUVRheinland®

High channel

MEP

Condition: NZ0 MODE-F

Test 8 H Shenzhen H
Operator:
Test Specification: HOR

Comment :

Co., Ltd

M arker : 206, B93788 M H=z 32.41 dB#g# / m
Level [ dBEE /' m ]

a0

TO

60

50

40

ao

20 i

R T sem— Jossunsssafosnansodssssifusssagoussadsssnsssnisiss

a H R H H H : R
30M SO0M TOR TOORM 2008 300M 500MM FOOR 7

Frequency [ Hz]
—MmM ES 16- 15849 H
—VLI M FCC Il B F Q P/ AV FCC ChssB, et

slrenglh

MEASUREMENT RESULT: "QuasiPeak"

Frequency
MH=z
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Appendix C

A TUVRheinland®

50066659 001
Page 35 of 65

Operati

Test

ng Condition: MN20 MODE
e Shenzhen |

Operator:
Test ecification: WVER
Comment :

M arker : 55,

Level [ dBEE /' m ]

270541

M H=

Internaticnal Co., Ltd

36. 98 dBg# /' m

a0

7O

60 i

50

3o

i f

20

T RN - P

Y [P SRR

O™ 5

Freguency

Z0
[ Hz]

[s ¥ S00R 500M 7OORM 1

16- 158489 WV

—LI M FCC ClB F Q

P AN

FCC ChssB, fed slLrenglh

MEASUREMENT RESULT: "QuasiPeak"
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A TUVRheinland®

Marker:

16.19238477 GHz

55.77 dBuV/m

Level [dBuV/m]
120

100

80

60

4 [ e

20

0

-20

3 460“.%??}66 8G 10G

26.5C

G 2G 3';‘:
=B A

EUT:
Manufacturer:
Operating Condition:
Tast
Operator:

Test Specification:
Comment:

MEASUREMENT RESULT:

2016/12/14 07:4%nm
Freguency Level

GHz dBm

6.1840000

53,
13.5471000 54.88
55

16.1824000

2016/12/14 08:24nm

MBPH3ISH

N2{ MODE-HIGH Channel

Site: Shenzhen Huatongwei International Co., Ltd
HOER
"result3"
PE Limit AV Level AV Limit
dBpv/m dEpV/m dEpY/m
T4.00 42 .58
44,30
44,749
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A TUVRheinland®

Marker:

16.06012024 GHz 52.7 dBpV/m
Level [dBuV/m]
120
100
80
60 r$)
S p Fy=— P "
4 [rmmm———— R S e
20
0
-20 4 2G 3G 4G 6G &G 10G 26.5C
requency [Hz]

=l

ufacturer:

Site:
o

Comment:

MEASUREMENT RESULT:

2016412714 07:49%nm
Fregquency lave
GHz dBm

20le/12/14

08:25nm

ting Condition:

MBPB3SN

HZ0 MODE-HIGH Channel

Shenzhen Huatongweil International Co.

VER

"result3"

1 PK Limit

dBpv/m
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Produkte
Products

A TUVRheinland®

Wi-Fi 802.11 n(HT40) mode, MCSO Mbps
Low channel

ME

H40 MODE=LOW Channel
:n Huatongwei

Condition:

=nenznh

HOR

ication:

M arker ; 208, B237875 M H=

Level [ dBEE / m ]

31,

Co., Ltd

82 dE# / m

a0

70

60

50

Z00M
[ Hz]

TOOR
Fregquency

30M SOM T OR

S00R SO0OM YOOM 1

16- 15849 H3

—LI M FCC CIlB F Q P/ AV FCC

ChssB, fTeH strenglh

MEASUREMENT RESULT: "QuasiPeak"

2016-10-26
Frequency

MHz
C 28.44
146.2 0a 23.53
208, 560000 28,48
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Produkte
Products

Page 39 of 65

A TUVRheinland®

Operati

Test

ng Condition: N40 MODE
e Shenzhen Huatongwel

Operator:
Test ecification: WVER
Comment :

M arker : 53. 326653

Level [ dBEE /' m ]
20

LOW Channel

Internaticnal

36. 24 dBg# /' m

Co,, Ltd

7O

60 i

50

3o

20

T ST R P

Y [T SPRRAS -

O™ 5

Freguency

ZO00OM
[ Hz]

S00R 500

16- 15849 W3

—LI M FCC CIlB F Q P/ AV

FCC ChssB, fed slLrenglh

MEASUREMENT RESULT: "QuasiPeak"
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Produkte
Products

A TUVRheinland®

Marker: 16.236472946 GHz 53.27 dBuV/m
Level [dBuV/m]
120
100
|
80
> e T T T —
S oA, "
40 [T
20
0
-20
26 %‘—Gpmjenw FI%'JSG 8G 10G 26.5G

EUT: MBPH3ISH

Manufacturer:

Operating Condition: N4{0 MODE-LOW Channel

Test Site: Shenzhen Huatongwei International Co., Ltd
Operator:

Test Specification: HOR

Comment

MEASUREMENT RESULT: "result3"
2016412714 07:4%nm
Freguency Level PK Limit AV Lewel AV Limit
GHz dBm dBpV,/m dBEpYSm dBpY ./ m
6.2425000 54,32 74,00 42,55
13.4583000 53.03 74.00 414,27
16.2365000 53.27 T4.00 45.05

2016/12/14 08:31nm
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A TUVRheinland®

Marker: 15.156312625 GHz 52.2 dBuVim

Level [dBuV/m]
120

100 'I
80
60 = A
S T R oY E e AR oAy o
10 A S | W ———
20
0
-20
1G 2G %quué'ﬁiy ?I%]SG 8G 10G 26.5G
— W RS Y
=Rl
EUT: MBPB3SN

Manufacturer:
Operating Condition:
Test Site:
Operator:

H40 MODE-LOW Channel
Shenzhen Huatongwel

Test Specification: VER
Comment:
MEASUREMENT RESULT: "result3”

2016412714 07:49%nm

Fregquency Level PK Limit AV Level AV Limit
GHz dBm dBRuVSm dEpV/m dEpVSm
6.2665000 54.61 74.00 42.38 54,040
L5692000 53.52 F4.00 43.97 54.00
15.156300 5z2.20 T4.00 44,17 54.00

2016/12/14 08:3Znm

International Co.




Appendix C A TUVRheinland®

Produkte 50066659 001
Products Page 42 of 65

Middle channel

M

Test & = Co., Ltd
Operator:
Tast ecification: HOR

M arker : 30 M H=z 29 .88 dBgE /' m

Level [ dBEE /' m ]
a0

70

60

50

40

3o

20

o I I i i i R
O EO M TOM TO00M ZO0O0M FOOM E00M FOOM T
Frequency [ Hz]
—MmM ES 16- 1584589 H4
—VLI M FCC Il B F Q P/ AV FCC ChssB, fed strengtlh

MEASUREMENT RESULT: "QuasiPeak"

Frequency Level Limit
MHz  dBpV/m

30.000000 27.47
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MEES

Condition: N40 MODE-MID Channel

Test e: Shenzhen Huatongwei Internaticnal Co., Ltd
Oparator:

Test Specification: WER

Comment :

Marker: 53326653 MHz 35 dBuWvim

Lavel [dBp\im]
B0

70

60

50 |

i A L e

30

s Sy VW“
20 i § i i

30M 50M T0M 100M 200M 300M 500M T00M 1G
Frequency [Hz]

—— MES 16-15848 W4
— LIM FCC CLE F QP/AV FCC ClassB, field strength

MEASUREMENT RESULT: "QuasiPeak"

2016-10-26
Fragquency
MHz
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A TUVRheinland®

Marker: 14.891783567 GHz 56.25 dBuV/m
Level [dBuV/m]
120
100
80
60 S
R I —— A e o
20
0
-20
1G 2G 3&9{!“{1&-9““ 8557!66 8G 10G 26.5G
=o't
EUT: MBPB3SN
Manufacturer:
Operating Condition: M40 MODE-MID Channel
Teat Site: Shenzhen Huatongweil International Co., Ltd

Operator:
Test Specification: HOR
Comment:

MEASUREMENT RESULT: "res

2016/12/14 07:4%mm
Fregquency Level FPK

GHz dBEm dB
6.2545000 54.41
13.54714000 54.67
14.85%1800 56.25

2016/12/14 08:4Znm

ult3”

Limit AWV Level AWV Limit

BSm dEpV/m dEuvV/m
74.00 12.62 54,00
74.00 44,65 54,00
74.00 44,70 54,00
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A TUVRheinland®

Marker:
Level [dBuV/m]
120

14.781563126 GHz

56.16 dBuV/m

100
80
60 epritiend "
S ————— N o it
Q) [ e
20
0
20 16 26 3G 4G 566G 8G 10G 26.5G
requency [Hz]
_ RV
nsiant: H
EUT: MEFPB3ISH
Manufacturer:
Operating Condition: M40 MODE-MID Channel
Teat Site: Shenzhen Huatongweil International Co Ltd
Operator:
Test Specification: VER
Comment:
MEASUREMENT RESULT: "result3”
2016412714 07:49%nm
Fregquency Level PK Limit AV Level AV Limit
GHz dBm dBRuVSm dEpV/m dEpVSm
6.2184000 54.06 74.00 42,34 54,040
13.4806000 56.35 T4.00 44 27 54.00
14.78146000 56.18 4.00 44,50 54.00
2016412714 08:44nm
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A TUVRheinland®

High channel

MEP

Condition: N40 MODE-F

Test 8 H Shenzhen H
Operator:
Test Specification: HOR

Comment :

Co., Ltd

M arker : 208, 837675 M Hz 30,17 dB&# / m
Level [ dBEE /' m ]
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40 :
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IO E0M 7O T00M TOOM 300 E00M FOOR T

Frequency [ Hz]
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slrenglh

MEASUREMENT RESULT: "QuasiPeak"
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A TUVRheinland®

Operati

Test

ng Condition: M40 MODE
e Shenzhen |

Operator:
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Comment :
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A TUVRheinland®

Marker: 15.354709419 GHz 53.43 dBpV/im

Level [dBuV/m]
120
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60 SRR
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20
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-20
1 26 36, 4G 566G 8G 10G

26.5G

5@%%&%’2‘%%%%%5&@”%“

EUT:
Manufacturer:
Operating Condition: N40 MODE-HIGH Channel
Teat Site: Shenzhen Huatongwel
Operator:

MBPB3SN

Test Specification: HOR

Comment:

MEASUREMENT RESULT: "result3”

2016412714 07:49%nm
Fregquency Level PK Limit AV Level AV Limit

GHz dBm dBRuVSm dEpV/m dEpVSm

6.2545000 54.60 74.00 q2.62 54,040
13.5251400¢ 54,55 T4.00 44 28 S54.00
15.3547000 53.43 4.00 44,11 54.00

2016/12/14 08:40nm

International Co.




Produkte
Products

Appendix C
50066659 001
Page 49 of 65

A TUVRheinland®

Marker: 15.244488978 GHz 54.44 dBuV/im

Level [dBuV/m]
120

100
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60

L S | B A——
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-20
1 26 36, 4G 566G 8G 10G

26.5G

= ol A

EUT: MBPB3SN

Manufacturer:

Operating Condition: M40 MODE-HIGH Channel

Teat Site: Shenzhen Huatongweil International Co.
Operator:

Test Specification: VER

Comment:

MEASUREMENT RESULT: "result3"

2016412714 07:49%nm

Fregquency Level PK Limit AV Level AV Limit
GHz dBm dBRuVSm dEpV/m dEpVSm
6.2785000 53.63 74.00 42.11 54,040
13.54710400 53.60 F4.00 43.93 54.00
15.2449000 54,44 T4.00 43.81 54.00
2016412714 08:3%nm
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Appendix C.2: Test Results of Radiated Emissions in Restricted Bands
Wi-Fi 802.11 b mode, 1 Mbps
Low channel
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High channel
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A TUVRheinland®

Wi-Fi 802.11 g mode, 6 Mbps
Low channel
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High channel




Produkte
Products

Appendix C
50066659 001
Page 54 of 65

A TUVRheinland®

Wi-Fi 802.11 n(HT20) mode, MCSO Mbps
Low channel
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High channel
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A TUVRheinland®

Wi-Fi 802.11 n(HT40) mode, MCSO Mbps
Low channel
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High channel
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A TUVRheinland®

Appendix C.3: Test Results of Conducted Emission on AC Mains

Part 15C, B mode
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A TUVRheinland®
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A TUVRheinland®

Part 15B, C mode
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A TUVRheinland®
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Appendix C.4: Test Results of Radiated Emission
Part 15B, C mode, Below 1GHz

EUT: ME
Manufact

Oparat
Test &

Condition: Humidifving mode
Shenzhen Huatongweil

Internaticnal Co., Ltd

e
Operator:
Test Specification: HOR

M arkear: 234, 1082716 M H=z A3. 68 dB#EE /m

Level [ dB@# / m ]

80

-0 A WUUUR WU RS WO 0 WU WSS SUN R S

60 A I 0 5 ek L

50 e {
40

3O mtgeeedini

20 -

R S S R B S S T i B e S
¢ som 5OM  7O0WM —TOO0M Z00M 300 500N 7OOM TG
Frequency [ Hz]

~——W EFs 16- 15848 H
LI M FCC ClB F Q P/ AV FCC ChssB, feEH strength

MEASUREMENT RESULT: "QuasiPeak"

2016=-12-9 B:41

Frequency Limit

MHz d dBEpv/m
30.00000 2B8.4%9
102280000 25,84
44,72
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MEP

Manu “turer::

Opetrating Condition: Humidifying mode
Test 51 Shenzhen Huatongwel
Operator:
Test Specification: WER

M arker : 51. 3B2766 M H=z 35. 07 dBE@ /m

Level [ dB# / m ]
ao

TO

60

50

40

30

20

10

oM SOM  70WM —TO0M Z00M 300M 500N 7OOM TG
Frequency [ Hz]

—M ES 16- 15848 WV
LIM FCC CIB F Q P/ AV FCC ChssB, {feH strength

MEASUREMENT RESULT: "QuasiPeak"

2016-12-9 B:d6
Fregquency Leve Limit
MHz  dE dBpY/m

30.000000




Produkte
Products

Appendix C
50066659 001
Page 64 of 65

A TUVRheinland®

Part 15B, C mode, Above 1GHz

EUT: MBEPRISN
Manufacturer::
Operating Condition:
Test Site:
Operator:

Test Specification:

HOR

Humidifying mode
Shenzhen Huatongweli

Ltd

International Ca.,

Marker:
Level [dBuV/m]
120

3.993987976 GHz

47.75 dBuVim

100

80

60

40

20
0

-20 4

3G 4G 5G

2G
Frequency [Hz]

6G

=Rl e

MEASUREMENT RESULT: "result3"
2016712714 07:4%nm
Fregquenay Lewel PE Limit AV Level AV Limit
GHz dEm dBEpV/m dEpV/m dEpV/m
17.1¢8 14,00 34,21 54,00
47.79 74.00 34.41 54.04
7.70 74,00 36.17 54,00

2016/12/14 0&:4énm




Produkte
Products

Appendix C A TUVRheinland®

50066659 001
Page 65 of 65

MBEPBISH

1facturer::
rerating Conditicen: Humidifying mode

Test Site: Shenzhen Huatongwei International Co., Ltd
Test Specification: WVER
Marker: 5.148296593 GHz 51.64 dBuVim
Level [dBuV/m]
120
100
80 i\
60 5
——vu———h_—uﬂ,_hh,v__ﬂuwuﬁn_v__w_J|LHTWMﬁfmvv,nﬁwuuw-+_*w_n-
40 S S ——
20
0
20 4 3G 4G 5G 66

E rr-zqel'up ney [Hz]

G
=H5Rai 2 v

MEASUREMENT RESULT:

2016/12/14
Fregquency

Z016/12/14

07 :4%9nm
Level
dBm

47 .78

48 . %8
51.64

08 :45nm

"result3"

PK Limit AV Level AV Limit
dBpV/m dEpV/m dEpV/m

74.00 34,50 54,00
T4.00 36.15 54.00
74.00 38,38 54,00
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